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B.C.R. PROJECT 151 Water Vapour Permeability
Additional Test with Magnesium Perchloride on Polystyrene

This work is made under contract 3368/1/0/151/90/2 - BCR - DK(30).

The report gives the cup test results for polystyrene, in addition to the work executed in the main
intercomparison. While the test for the main intercomparison is carried out with calcium chloride
(CaCly) as a desiccant /1/, this additional test is done with magnesium perchloride (Mg(ClO,),) to
obtain 0 %RH.

The six cups (named 1 - 6) in the main intercompérison and this additional six cups (named 7 - 12)
are tested in parallel in the cup equipment. Please refer annex IV showing Building Materials Laboratory
report series 44.

The results are as follows:

Main intercomparison Additional test
Cup Sample Permeability Cup Sample Permeability

Number Number (seconds) Number Number (seconds)
1 D1 3.17E-12 7 D21 2.74E-12
2 D3 2.95E-12 8 D22 2.76E-12
3 D4 1.88E-12 9 D23 1.87E-12
4 D5 2.85E-12 10 D24 191E-12
5 D7 2.65E-12 11 D28 299E-12
6 D8 1.95E-12 12 D33 2.81E-12

Overall

Mean 2.58E-12 2.51E-12

St.dev. 0.54E-12 0.49E-12

As preconditioning of the samples and testing conditions are strictly the same as for the main
intercomparison, there is no difference in the results for the main intercomparison and for this additional
test.

The test results are given in this report and in the data base on the diskette enclosed.

The intercomparison is organized by Graham H. Galbraith at the University of Strathclyde, Scotland,
who also cut and mailed the polystyrene specimens.

The quality control normally applied to this type of test: A researcher controls preconditioning,
measurements of dimensions and weight, sample mounting procedure, weighing of the cups and
reporting. In the cup equipment a PC is datalogging the climatic data and the weighing data. Before
the weighing procedure for the cups the balance is checked using a reference weight. This is done
every day. The reference weight has about the same weight as the cups. The reporting is done using
additional software for final calculation of permeability on collected data and for printing the test
report.

/1/ Hansen, Kurt Kielsgaard: B.C.R. PROJECT 151 Water Vapour Permeability. Test Results for
Polystyrene and Particle Board. Technical Report 240/91. Building Materials Laboratory, The
Technical University of Denmark, 1991.
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GUIDANCE NOTES FOR PARTICIPANTS - B.C.R. PROJECT 151

ANNEX ONE

DETAILS OF TEST APPARATUS

TEST CUP DESIGN (Sketch with dimensions in mm shown)

Specimen ¢ 100 mm
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SEALANT DETAILS

Material Used: Rubber rings. Paraffin sealing on vertical edge.
Method of Sealing (sketch where appropriate):

Paraffin sealing on vertical edge: The edge is put into heated paraffin (6SOC)

Specimen sealing to cup: First, a rubber ring is laid on the metal cup, and
the specimen on this rubber ring. Then another rubber ring. The tightening
top 1s screw on, and at last the top is tightened using a special tool.

PLEASE INCLUDE COMMENTS ON ANY SEALING DIFFICULTIES EXPERIENCED
AND PROVIDE PHOTOGRAPHS SHOWING THE SAMPLE MOUNTING PROCEDURE.




Figure 1. Metal cup and tightening top.

Figure 2. Mounted cup.



BALANCE DETAILS

Make & Model :Sartorius Excellence E 1200 S

Accuracy :0.001 g

Date last calibrated :22/3 1990 (by balance contractor)

(include calibration certificate where appropriate)

Method of Calibration:Before the weighing procedure for the cups the ba-
"lance is checked using a reference weight. This is done every day. The refe-
rence weight has about the same weight as the cups.

ENVIRONMENTAL MEASUREMENTS

TEMPERATURE - Method of Measurement: Planinug resistance thermometer*

Measurement Accuracy :¥ 0.27 ¢

Date last calibrated :25/4 1990

Make & Model : Michell Monitor S3000 Temperature
HUMIDITY - Method of Measurement: Dewpoint hygrometer*

Measurement Accuracy :% 0.27 °c

Date last calibrated :19/4 1990

Make & Model :Michell Monitor S3000 Dewpointmeter
(include Calibration certificate where appropriate)

* Michell Measuring Head DT3000 is a combined dewpoint/temperature probe.

Calibration certificate enclosed in Annex III.

ENVIRONMENTAL CHAMBER :

Description of chamber (sketch chamber indicating its size, ?he
location of the samples, and the relative 1location of measuring
Location for air

positions)
/Test chamber
speed, dewpoint

and temprature
measurement
Balance \—%

S ig

One cup placed — Place for cups

,, 600 o 400 600 mm

Note: In figure 3 is shown all equipment for water
vapour transmission tests using cup methods.




Radiators

Fan

Airconditioning
unit
7
7
2>
<2

Control box ] .’
"z X
/////// T
\ //// est chamber

Refrigerating plant

Figure 3.

Equipment for water vapour transmission tests using cup methods.



SAMPLE THICKNESS MEASUREMENTS

Make of guage used ¢ MITUTOYO 500/110 SR44
Accuracy £ 0.0l mm

BAROMETRIC PRESSURE MEASUREMENTS

Method of Measurement Piezoresistive pressure transducer.

Estimated Accuracy ¥ 0.2 kN/m“ ( 2 mbar)
Date last calibrated : 13/2 1990
Make & Model : Haenni Digital

Electronic Barometer ZED 150

Calibration certificate enclosed in Annex III.
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ANNEX TWO

DETAILS OF TEST RESULTS

Extruded polystyrene




B.C.R. PROGRAM TEST RESULTS

PRECONDITIONING TEST RESULTS

TEST LABORATORY Building Materials Laboratory, Denmark

SAMPLE MATERIAL :  Extruded polystyrene (extra test) TEST DATES : 22/2-1/3

SAMPLE CONDITIONING WEIGHT AFTER SAMPLE AV, SAMPLE SAMPLE SAMPLE

NUMBER PERIOD (DAYS)  CONDITIONING(kg)  THICKNESS(m) DIAKETER(m)  VOLUME(m3) DENSITY(kg/a3)
D21 7 0.006704 0.02456 0.09998 0.0001928 35.81
D22 7 0,006923 0.02463 0.10010 0.0001938 35.73
023 7 0,007311 0.02474 0.09999 0.0001%42 37.63
24 7 0,007238 - 0.02471 0.09995 0.0001939 37.43
D28 7 0.006924 0.02458 0.09999 0.0001930 35.88
D33 7 0.006920 0.02462 0.09998 0.0001933 33.80

VERALL

HEAN 7 0.007040 0.02464 0, 10000 0.0001935 36.38

8T, DEV. 0 0.000190 0.00007 0.00005 0.0000006 0.90

Note: Graphs of weight change against time are not included
as the preconditioning should be for a period of 7 days.

(1333 RERR2 AR 2R AR RN R 00 00880 d0dsed0etteitttitoiiosioaeasieitisqiistcesttisitiseetitetotsitttnstitity
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B.C.R. PROGRAM TEST RESULTS

Cur TEST RESULTS

TEST LABORATORY : Building Materials Laboratory, Denmark
TEST  DATES ¢  8/3-15/3 1991 MEAN BAROMETRIC PRESSURE (kN/m2):100.7 (1007 mbar)
SANPLE MATERIAL :Extruded polystyrene (ex. test) VAPOUR PRESSURE DIFFERENCE(N/m2) :1450 (0 - 51.3 3%RH)

)

SAMPLE AVERAGék AREA ( a2 ) ¢ 0.007854 SAMPLE  AVERAGE THICKNESS ( m ) :0.02444

DIGTANCE FROM GAMPLE SURFACE TO SALT SOLUTION/DESICCANT : 0.008

GAMPLE  PRECON. NO. DAYS TO  DAILY WEIGHT OF CUPS AFTER STEADY STATE (mg )  MEAN CHANGE CORR.  PERMEABILITY

NUMBER ~ DENSITY GTEADY STATE DAY ! DAY2 DAY3 DAY 4 DAY S DAY 6 (mg/day) COEF.  ( seconds )
D21 35.81 8 37 127 204 262 352 410 70,6 0.9999 2.74E-12
D22 373 8 56 129 205 263 383 412 70,4 0.9999 2.76E-12
D23 37.65 8 40 87 140 176 239 280 47.5 0.9998 1.87€-12
b4 37.43 8 37 &8 142 17 245 283 49.0 0.9998 1.91E-12
p28  35.88 8 61 145 225 284 384 448 76.3 £,0000 2.99E-12
D33 35.80 8 37 134 209 264 361 420 72.0 0.9999 2.81E-12

OVERALL

HEAN 36,38 64,3 2.91E-12

§T. DV 0.90 12,6 0.49E-12

*) )

Exposed free area = 0.005000 m2

3322210222822 02088830802 ReR0000ttttseeetiitsttititenteiisiiieiiecetaditsiciteiietitiiiteseiesiiisecetitititisetsy
PLEASE INCLUDE GRAPHS 0F WEIBGRT AGAINST TINKE AND
BAROMETRIC PRESSURE REARINET TINE
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MOISTURE

TEST LABORATORY:

TEST  MATERIAL :

CONTENT

DRYING  TEMPERATURE :70

SAMPLE  SIZE OF INITIAL INITIAL  INITIAL NO. DAYS DRY VOLUME DRY MASS  DRY

NUMBER  SECTION(mm} VOLUME(m3) MASS(kg) DENSITY DRYING {md) tkg) DENSITY
D21 85 Nt 0,004901 Naf, 36 Nefle 0.004819 n.m.
p22 835 Nefe 0.004947 N.f, 36 Nefe 0.00488 N
B23 83 MM, 0.005173 Ref, 36 Nl 0.005087 N
D24 85 Nl 0.005144 Rl 36 Nefs 0.003083 Nk,
D28 85 N 0.004971 n.m, 36 Nt 0.004889 ned.
D33 835 Nefle 0.004919 n.0 36 Nefa 0.004834 R,

(VERALL

MEAN e, el

87D. DEV. R fiefl,

Note: n.m. = not measured, because 1) measurement of volume was

TEST

Extruded polystyrene (extra test)

RESULTS

Building Materials Laboratary, Denmark

not mentioned in Guidance Notes for Participants 2.4(vi),
2) it was difficult to cut exactly circular sections.

B.C.R. PROGRAM TEST RESULTS

MOISTURE
CONTENT (g/kg)

17.02
17.83
16.91
15.94
16.77
17.38

17,01

0.61
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B.C.R. PROGRAM TEST RESULTS

SUMHARY 0F TEST RESULTS
TEST LABODRATORY: Building Materials Laboratory, Denmark

TEST  MATERIAL : Extruded polystyrene (extra test)

SAMPLE  PRECONDITIONED  DRY DENSITY ~ PRECON. MOISTURE  TEST  MOISTURE  PERMEABILITY  CORRECTED
NUMBER  DENSITY(kg/a3) {kg/n3) CONTENT (g/kg) CONTENT (g/ka)  (seconds) PERMEABILITY

021 33.81 n.f, e, 17.02 2,74E-12
p22 35.73 fefs Nafls 17.83 2.76E~12
D23 37.63 nem, e, 16.91 1.87E-12
D24 37.43 NeRe M 15.94 1.91E-12
028 35.88 el flef, 16.77 2.99E-12
D33 35.8 M, fefls 17.58 2,81E-12

OVERALL

MEAN 36,38 N Mo 17.01 2,51E-12

STI DEVI 0.90 LY Nafs 0!61 0!49E-12

Note: No corrections applied to produce corrected permeabilities -
n.m. = not measured.

X322 SRR 2SR 2R 2R R0 20 R R L enettaneitettedtinacitqtetiseyyatetiyatitateiaettisttestsetttaeiie]
PLEARSE PROVIDE A DESCRIPTION OF ALL CORECTIONS APPLIED
10 PRODUCE THE CORRECTED PERMEABILITIES -IF APPLIED-
LIRRIELEREERRRI RN RERREaERentetiRisednttatinttstindseetietsyeatsettaetteeetsetetieetestaststiseeisestel]



ANNEX III:

Calibration verification of instruments for temperature, RH and barometric pressure.



CERTIFICATE OF CALIBRATION

CALIBRATION
No. 0072
DATE OF ISSUE
UNIVERSAL HOUSE 25.04_90
Universal Units F/G, Romsey Industrial Estate,
= - Greatbridge Road, SERIAL NUMBER
Calibration Romsey, 03785T
Laboratories Hants, SO51 OHR
td PAGE 1 OF 2 PAGES
Telephone (0794) 523935

APPROVED SIGNATORY
C CLIFFORD-SMITH

Customer:z  MICHELL INSTRUMENTS LIMITED
Address: UNIT 9 NUFFIELD CLOSE
NUFFIELD ROAD
CAMBRIDGE CB4 1SS

Order No-: P017640/56/GD

Apparatus Tested - DEW POINT METER AND MEASURING HEAD

Type No: INDICATORS S3000 AND S3005, HEAD PRT
Serial No: INDICATORS 95509, 95510, HEAD H1349
Range/Scale: -50 TO SO0°C (0 TO 1 VOLT), 0.1° RESOLUTION

Manufacturer: MICHELL

Test Conditions -

Date: 25 APRIL 1990
Temperature: 20 + 2°C
Humidity: 61 * 10X RH

Reference No: 4561 H2/56

Certified by%wjf v

The uncertainties are for a confidence probability of not less than 95%

m_mmﬁ@ekwm:mwﬁhmmmaawednaﬁongmedbymmMMmmAocxedimion

Service which has assessed the measurement capability of the laboratory and its traceability to United Kingdom national standards and

tothenxfi:sdmeasurementxealisedatﬁwNaﬁmalPhydalIaboramy.Copyﬁghtdﬁiseaﬁﬁateisownedjok\dybymemen

aux:theusmhboxatoxyandmymtbempor&weddherﬁmhﬁﬂemeptwithﬁxepﬁormﬂmnappmvﬂdﬂeadofNAMASand
issuing ratory.

teme Anm o



CERTIFICATE OF CALIBRATION

SERIAL NUMBER
03785T

ACCREDITATION NUMBER 0072 PAGE 2 OF 2 PAGES

NB: INDICATOR 93509 IS FOR DISPLAYING DEW POINT
INDICATOR 95510 IS FOR DISPLAYING TEMPERATURE

SERIAL NO: INDICATOR 95510, HEAD H1349

THE INSTRUMENT WAS CALIBRATED BY IMMERSING THE PROBE IN CLOSELY CONTROLLED
TEMPERATURE REFERENCE ENVIRONMENTS TOGETHER WITH TWO REFERENCE

STANDARD INSTRUMENTS HAVING KNOWN AND TRACEABLE VALUES OF UNCERTAINTY.

THE FOLLOWING RESULTS ARE DERIVED FROM THE MEAN VALUES OF A NUMBER OF
OBSERVATIONS.

TEST TEMPERATURE INSTRUMENT READING INSTRUMENT READING
°C °C VOLTS
20.00 20.0 0.700 1
23.12 23.0 0.730 S5
26.23 . 26.1 0.761 3

THE UNCERTAINTY ASSOCIATED WITH THE TEST TEMPERATURE DOES NOT
EXCEED + 0.3°C UP TO 100°C

THE ABOVE UNCERTAINTY REFERS TO THE MEASUREMENT AND IS NOT INTENDED TO
INDICATE THE SPECIFICATION OF THE INSTRUMENT.

THE TEMPERATURE SCALE IN USE IS THE INTERNATIONAL TEMPERATURE SCALE OF 1990,
ITS - 90. B

Test Engineer C. C/Lﬁ/}o“j*ﬁwl/‘m

The uncertainties are for a confidence probability of not less than 95%




ISSUED BY
DATEOFISSUE 281y ApRIL 1990

CERTIFICATE OF CALIBRATION

NICHELL INSTRUMENTS Ltp.
SERIAL NUMBER (0114

(w MICHELL

CALIBRATION
No. 0179

PAGE | OF 2 PAGES

s}
(\;7!‘? VED SIGNATORY

MICHELL INSTRUMENTS LIMITED, UNIT 9, NUFFIELD CLOSE, CAMBRIDGE CB4 1SS
Telephone: Cambridge (0223) 424427 Telex: 817741 Telefax: (0223) 426557

INSTRUMENT
TYPE
SERTAL ‘NUMBER

CUSTONER

ORDER NUMBER
ACKNONLEDGEMENT NUMBER
DATE

MMBIENT TEMPERATURE
6AS TEMPERATURE

GRS FLOW RATE

HICHELL DEWPOINT HYGROMETER
SERIES 3000

INSTRUMENT- 95509
Sexsor  Hi3a9

AIS MOBRO INSTRUMENTERING
V39024/8H

A5639

197# AeRIL 1990

oes C+/-20e6 €
Uopes C+-20e6C

0.5 LITRE PER MINUTE

THE UNCERTAINTIES QUOTED IN THIS CERTIFICATE OF CALIBRATION
ONLY APPLY TO THE. MEASURED VALUE OBTAINED DURING THE PERIOD
OF CALIBRATION AND ARE NOT- INDICATIVE OF THE LONG TERM STABILITY

OF THE INSTRUMENT UNDER TEST.

The uncertainties are for a confidence probability of not less than 95%

This certificate is issued in accordance with the conditions of accreditation granted by the National Measurement Accreditation Service,

which has assessed the measurement capability of the laboratory and its traceability to recognised national standards and to the units of

measurement realised at the comresponding national standards laboratory. Copyright of this centificate is owned jointly by the Crown and the
issuing laboratory and may not be reproduced other than in full except with the prior written approval of the Head of NAMAS and the

issuing laboratory.




NAMAS ACCREDITED CALIBRATION LABORATORY No 0179

'CERTIFICATE OF CALIBRATION

SERIAL NUMBER
00114

PAGE Z OF Z PAGES

GENERATED
DEWPOINT

oes €

0.39
5.16
10.17
15.10
19.99

INSTRUMENT OUTPUT

YOLTS

0.5028
0.5508
0.6003
0.6495
0.6989

INSTRUMENT
DEWPOINT
DISPLAY
oes C

0.3
5.1
10.0
15.0
19.9

HEAD
COOLANT
TENPERATURE
oes C

2
2
2
U
2

THE UNCERTAINTY OF . MEASUREMENT INCREASES LINEARLY FROM
+/- 0.2 0eeC 70 +/- 0.5 DEGC OVER THE DEWPOINT TEMPERATURE RANGE
+20 oesC 10 -75 peeC.

The uncertainties are for a confidence probability of not less than 95%

CORRECTION
REQUIRED 10
DISPLAY

peg C

0.1
+0.1
+0.2
0.1
+0.1




MJ:VOA’MAIIIBORII’ORI(IJI 1CPY Kalibreringsrapport nr. A- 97 -1559
Metrology Engineering TA-S TK-1887/ TEM/WH

Side 1 af 2 sider
Kgbenhavns Lufthavn

DK-2770 Kastrup
Tif.: 32 32 42 09
32 32 42 63

TEKNISKE
PROVENAVN

Autorisations reg. nr. 97
PROVNINGSRAPPORT

over autoriseret teknisk prgvning i henhold til Statens Tekniske Prgvensvns autorisation af 22. august
1978.

Kalibrering af: Digital Electronic Barometer

Fabrikst/Type/Serar: Haenni / ZED 150 / 1012

. Bestilt af: Danmarks Tekniske Hgjskole, Bygning 118, 2800 Lyngby
Deres ordre: Ifglge brev af 07 FEB 1990

Instrument modtaget: 08 FEB 1990 returneret: 14 FEB 1990
Milingerﬁectudfg!rtvod:

Rumtemperatur: 20 +- 19C Relativ fugtighed: 45 +- 5%

Prgvningen er foretaget p& omstiende vilkir samt efter prgvningsbestemmelserne § MIL-C-45662A »Cali-
bration System Requirements« med resultat som vist p4 fgigende sider.

Dato: 26 FEB 1990 /
Kalibreret af: Finn Hansen Pren (Lt stee

Godkendt af: T. Erland Madsen (_//\.&M

Note: Prgvningsrapporter m4 kun gengives i uddrag, hvis rapporten er offentlig tilgzngelig, eller labora-
toriet har godkendt uddraget. .



W 1SAS

SAS NORMALLABORATORIUM I CPH Certifikat nr. A97-1559
Metrology Engineering TA-S TK-I 887/TEM/
Kgbenhavns Lufthavn Side 2 af 2 sider

DK-2770 Kastrup
T1f. 32 32 42 09.

Kalibrering af Electronic Barometer, Heanni Model ZED 150 s/n
1012.

Maleresultat:

Kalibreringsdato: 13 FEB 1990.

Tilfdrt tryk i |Aflast tryk pd |MAlt udg.spanding|Usikkerhed pa
mbar * 0,1 mbar|ZED 150 i mbar {fra 2ZED 150 i V. |spznd. i uv
850,0 850 0,0756 0,6
875,0 875 0,3254 2,4
900,0 900 00,5761 4,0
925,0 925 0,8265 5,7
950,0 950 1,0767 7,3
975,0 976 1,3272 8,9
1000,0 1001 1,5778 10,8
1013,2 1014 1,7099 11,5
1050,0 1051 2,0785 13,5
1100,0 1102 2,5801 . 16,3

Instrumentet er ikke justeret.
Der var ingen malelig hysterese pa instrumentet.

Ved kalibreringen er anvenat Air Data Tester, Sperry Model 222B
p/n 4047505-214 s/n 82070239, hvis reference er Micrometer Stan-
dard Barometer, Hass Model MS-3 s/n 2984.

Sporbarhed for tryk:

a. Mikrometerskrue via certificerede Johansson midleklodser og
barometerskala certificeret af Statens Provningsanstalt, Sve-
rige den 11 MAJ 1984. .

b. Temperatur via Platinum Resistance Temperature Standard,
Rosemount Model 162CE s/n 1435 certificeret af Jysk Tekno-
logisk, Termometrilaboratoriet, STP aut. nr. 99 den 12 -

14 JUL 1989 i.h.t. certifikat nr.99-1256 af 31 JUL 1989.

c. Urenheder i Kviksglv (vagtfylde) certificeret til mindre end
0,1 ppm.

d. Tyngdeaccelleration for Barometer, Hass Model MS-3 placeriBg
malt af Geodatisk Institut den 4 MAJ 1984 til 9,815425 m/s®.

Desuden er der anvendt et Precision Voltmeter, Solartron Model
7081 s/n 000137 hvis reference er Standard Cell Enclosure, Guild-
line Model 9152T/6 s/n 33.646 som er cerficeret af National Physi-
cal Laboratory, England den 20 AUG 1989 med en estimeret max.
usikkerhed pa 0,5 uv.



ANNEXV:

Building Materials Laboratory report:
RESULTAT AF KOPMALINGER SERIE 44



[ Tahoratoriet for Bygningsmaterialer - Nanmarks Tekniske H¢iskole
B M Building Materials Tabaraty - The Technical lniversity of Denmark

Bygning {18 - BE-2RG0 lynghy - Telefon02 88 35 11 - telephame +4% 2 83 35 11 - tefex 37520 DYERTA WE

20..JUN. 1991

Rekvirent : Strathcelyde University Glasgow, Scotland.
Kontaktperson : Graham H.Galbhraith.

Pre¢veleder : Kurt K. Hansen. Udfert af: Peter V.Alhertsen.
Pre¢veperinde : 8/3 - 15/3 1991 T.BM-serienummer: 44
Prevekammer @ 23.1°C, 51.3 %RH v_Tuft: 2.5 m/s

Bt angivee Elima i prevekamneret er widdelverdi for hele preveperinden.
Effektivt prgveareal: A = 5000 mm?
Fugtmodstandstal

7p = A-dp/a (Pa-s-m*/kg) dp: Damptryksforskel aver pr¢veemne.
a : Heldningen af vegtendringskurven.

7e = 7p-7.3-10-%6 (s/m)
Diffusivitet
&p = 1/7p (kg/Pa-s-m) 1 : Pr¢velegemets tykkelse.
De = 462-T-8p (m®/s) T : Temperatur i Kelvin.
Kommentarer:

Pre¢veleders underskrift: %’t % %‘4“/

Kurt K. Hansen.

Data for de enkelte kopper findes pA nmste side.
side 1/2



T. T.abaratoriet far Bygningsmaterialer. Danmarks Tekniske Hejskole

B M Building Materials Taboraty. The Technical University of Denmark

20..71IN. 1991

Pre¢veperiode: 8&/3 - 13/3 1991 I.BM-serienummer: 44
Prgvekammer : 23.1°C, 51.3 ZRH v_luft: 2.5 m/s
Kop Proveemne Tvkkelse RH Madstand Diffusivitet
i kop
i 7p 7o 8p Ne
-109 -103 -10-12 -40-6
mm Z Pa-s-m*/kg s/m kg/Pa-s-m m* /s

%ol

7 D21 24.56 0 8.97 65.5 2.74 0.37
8 D22 24.63 0 8.93 65.2 2.76 0.38
9 n23 24.74 0 13.2 96.4 1.87 0.26
10 D24 2471 0 12.9 94.4 1.91 0.26
11 D28 2458 0 8.23 60.1 2.99 0.41
12 D33 24.62 0 8.76 64.0 2.81 0.38

Et nul for Zp, Zc, &p og Dc angiver, at disge ikke er beregnet.

Bemsrkninger:

Luftlagstykkelse = 0,008 m
Kop nr. 1 - 6 : Calcium chloride (CaClz)

Kop nr. 7 - 12 : Magnesium perchloride (Mg(C104)2)
(Extra test)

Datafiler: serieddec.dat, serieddh.trec

side 2/2



